ENGINE, LHS - 4025 HEDGE CLIPPER

ENGINE, LHS - 4025 HEDGE CLIPPER - PARTS LIST

Ref LESCO No. | Ref LESCO No. | Ref. LESCO No.
No. No. Description Used | No. No. Description Used { No. No. Description Used
1t 451123 Crankshalt . ... .. . ... 1 42 451133 Cowling, Oylinder . ....... ... 1 78 450857 Rubber . 2
2 4505979 PistonAss’y .. ........... .1 | 43 450982 Baffle Plale.... ... ... .1 | 79 450856 Rubber 1
3 450791 Hing, Piston e .. 1 | 45 See Rel8i - Gaskel, Insulator o1 1 80 454139 HoSe. .we o o e 1
4 450973 Pip, Piston ... . .... .1 | 46 450993 Bal;M5x56. . .. ... .. ... 2 | Bt 450098 Gasketiit .. ... ... . ...... 1
5 450794 Clip. PistenPin ... ... .27 47 450885 fnsufator ... . ... . .....1 | B2 451231 Heel ... o B
& 450976 Needle Bearing . .. .1 | 48 450941 Adjuster . ... .1 } B3 451232 Spring, Spiral. .. . 1
7 450980 Crankcase Ass'y .. ..............1 1 49 450053 Bol; M5xt2.... 1
8 450008 BallBearing; 6201 . . ... ... ... 2 | 50 027090 MNui. .. e e 1
9 450010 Of Seat. .. ... ... .......2 | 51 029349 Washer.. ......... ... . .2
10 450012 Dowel Pin.. ... .. .. 2| 52 SeeRefB1-Gasket. ... ... ... .. 1
11 450974 Crankcase Ass'y. 1 | 53 450938 Carburpior Ass'y.. . 1
12 450062 Bolt; M5x25 .. .5 | 54 450943 Valve, Float . 1
t4 451125 Cliich Ass'y.. 1 55 450068 Gaskel I
15 451126 Adapler. .. ... . .. 1 | 56 450069 Diaphragm, Meledng = . |
19 450975 Coil Ass'y, lgnition .1 1 57 450070 Diaphragm. Pump... .. . .
20 450889 Boll; M4x20 .. 2 | 58 450945 Gasket. . h:
21 450044 Spring. ... 1 | 59 451031 Aubber e 1
22 450045 Cap, Plug .. 1 | B0 450944 Case. Air Silenger .. 1
23 058125 Spark. Plug 1 1 61 450990 Nui e 2
24 451127 Fiywheel. Mzagneto 1 | 62 450811 Element “B", Fitler Air 1
25 450025 Nut. . e 1 1 63 450903 Element"A’, Filter Air 1
27 451128 Hausing Ass'y, Blower . 1§ 64 450904 Case Cap 1
28 451129 Ratchel . . . o1 | GG 451137 Tank, Fuel . . 1
28 451130 RHope, Siatter .1 ] B 450084 Cap Ass'y. Fuel Tan 1
30 450833 Knob, Starler 1 B8 450085 CGaskel. . . 1
31 450836 Name Plale t | 69 450081 Filler. Fuel 1
3z Cautior: Plate 1 ] 70 450082 Clip. 1
33 450022 Boli; M5x16 g | 71 450083 Hose 1
34 451099 (Gaskel . . H 72 451138 Rubber 1
36 450085 Cylinder .. .. .. t 1 73 450080 Hose 1
37 See Rel81- Gaskel. Mulfler . . ... 1 | 74 450003 Rubber ) 1
38 450991 Mutller (Includes 1ea Ref B9} 1 | 75 450001 Valve Ass'y, Heversing i
39 450002 Arrester . 1 76 450767 Clip 1
41 450075 Boll; M5x48 23 77 AB07G8B Conneclor 1

Soh - SHY



CLIPPER, LHS - 4025 HEDGE CLIPPER

CLIPPER, LHS - 4025 HEDGE CLIPPER - PARTS LIST

Ref, LESCO No Ref. LESCO No.
No, Ne. Description Used [ No. No. Description Used
1 451202 Handle.. ... 1 35 45%235 Blade . ..., . ...
2 450014 Bolt; M5x30 .. .. . 2| 36 451236 Blade . .. e 4
3 451203 Holder,Handle ... .............. 1 | 37 451174 Screw.. ... . ... .. ... .2
4 451204 HMolder, Handle o1 | 38 451218 Screw . . ... L. ot
5 027090 NuttM5. . ... . ... .. .......2 | 3% 451166 Washar ... ....... .. 4
6 451205 Coller ... .. .2 ] 40 451167 Screw . .. ... ... L2
7 451206 Washer . ... . & | 41 451237 Plate.. .. ... ... .3
8 451207 Boll; M&x26 . 2 | 42 451220 LeverAssy, Throltle .. %
89 451146 Drum Clulch . 1] 43 451221 Wire, Throllle, 1
10 451145 Phale -1 | 44 450119 Spanner, Box ., .
11 450890 Nut .. .. . 2 1 45 451181 Instruction Book .. . 1
12 451164 Nul. 5 | 46 453238 Lever .. G 1
13 451208 Case, Gear . .1 | 47 451239 Stoplever .. 1
14 451209 Grease Nipples ... o1 | 48 454240 Spring .. .. k|
15 451151 Bali Bearing: 6082 ...... o .3 | 49 45i24% Screw; 4x20 . 2
16 450098 Bali Bearing: 6001 2RS . 1| 50 451242 Screw; M5x30 .. 1
17 451153 Gear, Pinion - ST 51 454243 Nul M5 L L 1
1B 450110 Screw; M6x14 3 | 52 451244 Wire Compl, Throllle . 1
19 451154 Gear, Crank .. L1 53 451245 Hose ..... . .. - 1
20 451165 Screw, M5x20 2 | 54 451246 Stop, Swilch . 1
21 4511585 Hod. ... 2 | 85 451247 Flug 1
22 451156 Snap Ring . 1
23 451233 Cover, Balde o
24 451158 Screw; M3x5 2
25 451158 Plate ... 1
26 451160 Felt . .. .
27 451161 Case, Gear 1
28 450022 Boll, M5x16 .5
29 450047 Bolt; M5x20 .2
30 451211 Bolt; MEx18 1
a1 451212 Washer. 1
32 451213 Grip 1
33 451214 Handie . 1
34 451234 Plale 1




